
2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

A

9000



1

2

3

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

C

Pos. Number Description Qty
1 50-141 Log stop 1
2 5020 Ash drawer 1
3 50-227 Cover for ash drawer 1



1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

G

Pos. Number Description Qty
1 B-650512 Screw black ripp M5 x 12 ISO 88913 4
2 B-360408 Button head screw M4 x 8 1
3 B-010004 Washer 4mm DIN 125 1
4 50-036 Hinge top 1
5 55-344 Hinge pin 1
6 fje-01225300 Spring 1
7 B-360508 Button head screw M5 x 8 1
8 B-020005 Plain washer 5 mm DIN9021 1
9 B-320512 Socket head cap screw M5 x 8 DIN912 1
10 5007 Hinge buttom 1
11 735-138 Hinge for door 1
12 8-318 Hinge pin 1
13 B-020005 Plain washer 5 mm DIN9021 2
14 B-320512 Socket head cap screw M5 x 8 DIN912 2
15 B-500001 Ball 1



2
7

4

6

3

12

5

18

12
9

13

10

11

11

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

Pos. Number Description Qty
1 50-410 Door cast 1
2 50-506 Handle right 1
3 9050 Welded hook 1
4 78-316 Washer for closing mechanism 1
5 B-340405 Socket set screw M4x5 DIN914 1
6 90-090 Hook 1
7 90-362 Pin for handle with hook 1
8 B-340505 Socket set screw M5x5 DIN 914 2
9 P-110006 Rope seal 1
10 50-422 Glass 1
11 2-358 Plate 6
12 B-360510 Button head screw M5 x 10 6
13 P-100014 Rope seal 1



 4

 3

 1

 2

 3

 3

 2

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

K

Pos. Number Description Qty
 1 B-650620 Hex ribbed flange bolt M6x20 2
 2 5025 Closing roller cpl 2
 3 90-092 hinge block 3
 4 B-650512 Screw black ripp M5 x 12 ISO 88913 2



5

8

3

9

2

7

8

6

4

1

10

11

12

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

E

Pos. Number Description Qty
1 5-404 Grate 1
2 5-408 Frame for grate 1
3 B-210008 Nut M8 DIN 934 8.8 2
4 73546 Fork for grate welded 1
5 9094 Welded bracket for grate 1
6 B-360510 Button head screw M5 x 10 2
7 LP1004-02-83 Lockingplate for bushing 1
8 div-101220 Bushing 2
9 90-364 Distance pipe 1
10 LP1004-07 Welded bracket for handle 1
11 B-340508 Socket set screw M5x8 DIN 914 2
12 50-508 Handle for grate 1



4

5
4

2

3

4
5

2

4

1 

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

J

Pos. Number Description Qty
1 5051 Top plate assembled 1
2 535 Side panel welded 2
3 B-040840 Washer ø8 2
4 B-370616 Hex cap screw M6x16 DIN933 4
5 50-242 Spring steel 2



2

5

4

4

5

3

6

1

7
8

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

B

Pos. Number Description Qty
1 50-442 Deflector plate 1
2 50-444 Isolation side 1
3 50-416 Isolation side 1
4 50-426 Isolation back 2
5 50-440 Isolation buttom 2
6 50-438 Isolation front 1
7 50-446 Isolation front 1
8 50-428 Isolation front 1



1
1

1

18

1

13

12

10 7

17

6

8

2

9

3

4

5

12

11
15

1416

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

F

Pos. Number Description Qty
1 B-360508 Button head screw M5 x 8 8
2 73550 Air pipe 1
3 75522 Damper welded 1
4 75519 Welded damper plate 1
5 B-360510 Button head screw M5 x 10 1
6 75521 Welded damper arm 1
7 B-210008 Nut M8 DIN 934 8.8 1
8 B-3706 Hex cap screw M6x 2
9 735-146 Plate for arm 1
10 735-150 Connection plate for damper 1
11 50-146 Guide for grate 1
12 B-220006 Lock nut M6 DIN985 2
13 B-010005 Washer 5 mm DIN125A 2
14 50-342 Pull rod 1
15 735-324 Guide pin for handle 1
16 50-504 Handle left 1
17 B-330504 Socket set screw M5 x 4 DIN913 2
18 div-60-73578 Silicone seal 1



1

4

2

3

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

D

Pos. Number Description Qty
1 P-110006 Rope seal 1
2 55-110 Tertiary air box 1
3 B-360508 Button head screw M5 x 8 2
4 90-250 Heat reflector plate 1



2

3

1

6

4

5
7

2
7

4

6

3

12

5

1
8

12

9

13

10

11

11

2

5

4

4

5

3

6

1

7 8

3

2

1

4

5
4

2

3

4
5

2

4

1

5

8

3

9

2

7

8

6

4

1

10

11

12

4

3

1

2

3

3

2

2
3

1

6

4

5
7

1

4

2

3

1314

11

12
1

10

15

9

7

8

4

5

1

3

2

6

1

1

1

18

1

18

12

10

7

17

6

12

8

2

9

3

4

5

11
15

1416

A

B

C

D

E

F

G

H

I

J

K

I

Pos. Number Description Qty
1 5026 Assemblet magnet plate 1
2 B-360508 Button head screw M5 x 8 1
3 B-020005 Plain washer 5 mm DIN9021 1
4 B-360406 Button head screw M4 x 6 ISO7380 10.9 1
5 B-010004 Washer 4mm DIN 125 1
6 5028 Door welded 1
7 50-392 Handle 1


